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SEC Mixing Concrete for Marine Construction
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SEC concrete is now mainly applied for spraying concrete because it improves the concrete quality and has an excellent
low bleeding rate. Marine structure concrete requires durability against salt damage because chloride corrodes the rebar in
concrete. In this report, the durability test was applied to SEC concrete. As a result, SEC concrete showed usually high
durability compared to concrete using portland blast furnace slag cement, but was not better than concrete which contained

fly ash.
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Fig. 1 Model of sand enveloped with cement
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Fig. 2 Flow of SEC mixing of concrete
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Fig. 4 Test results for compressive strength of concrete
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Fig. 5 Test results for permeability of concrete
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Fig. 6 Test results for resistance to chloride ion penetration
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Fig. 7 Decision of corrosion condition by half-cell potential test

0000000 Vol.44 No.2 (2004-3)



(a)J0O0O0O00 SEC

260

210 + WO300
OoeOnd
160 - goo1o

110 -

oDooo (-mv)t

60

10

=40 “00030mm O0O00S50mm  OOO070mm

(b)0DOODOO Non-SEC
310

260 |
mO300
210 @EO600
160 L oo10

110 -

0ooo (-mv)*

0w !

||
-40 “gpgps3omm 0OOO50mm  O0OO70 mm

(c)DOD SEC

260
S o0 b mO300
|E moenOOd

160 — oDi10
=]

O 110
=]
10 | —,_H
-40 “pQpDO30mm OO0O0S5mm OOO070mm
(d)I 00 Non-SEC

310 -

260 - mO300
i | moeod
> 210
£ god10d
L 160 F
]

o 10k

o

[} 60 —
10

-40 “popps3mm OOOS0mm  OOO070mm

0oo*x1000000 (CSsE)on

080 pooooooo
Fig. 8 Results of half-cell potential test for exposure specimens
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Fig. 9 Results of half-cell potential test for acceleration specimens
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